<@ sustainability

Review

Reuse of Treated Wastewater: Drivers, Regulations,
Technologies, Case Studies, and Greater Chicago
Area Experiences

Krishna R. Reddy *{, Valeria Kandou ?, Rachel Havrelock 3, Ahmed Rachid El-Khattabi 4>{", Teresa Cordova 5,
Matthew D. Wilson %, Braeden Nelson ¢ and Citlalli Trujillo °

check for
updates

Citation: Reddy, K.R.; Kandou, V,;
Havrelock, R.; El-Khattabi, A.R.;
Cordova, T.; Wilson, M.D.;

Nelson, B.; Trujillo, C. Reuse of
Treated Wastewater: Drivers,
Regulations, Technologies, Case
Studies, and Greater Chicago Area
Experiences. Sustainability 2023, 15,
7495. https://doi.org/10.3390/
su15097495

Academic Editor: Agostina
Chiavola

Received: 12 April 2023
[...]

policies and measures

5.3. Treatment of Emerging Contaminants

The majority of municipal wastewater treatment plants (WWTPs) are primarily de-
signed to treat organic nutrients, such as carbonaceous, nitrogenous, and phosphorus
substances, and not designed to remove emerging contaminants (ECs), especially persistent
and harmful ECs such as antibiotics [63,64]. However, some ECs might be effectively
removed with conventional wastewater treatment plants [65]. WWTPs act as primary
barriers against the spread of ECs and developing the treatment processes of conventional
WWTPs could further reduce the discharge of ECs into the environment.

Numerous countries across the globe are utilizing advanced treatment technologies to
construct WWTPs and meet the EC removal objectives [66,67]. In recent years, advanced
oxidation processes (AOPs) have been widely researched as an effective technology for
removing ECs, but they have yet to be fully implemented at a large scale [68]. Another
popular method studied for EC removal is adsorption, with activated carbon (AC) being a
commonly used adsorbent due to its high porosity, specific surface area, and strong surface



Sustainability 2023, 15, 7495 29 of 68

interaction [68,69]. AC treatments are highly effective in removing ECs and seem to be
a feasible solution for enhancing WWTPs. However, further investigation is required to
assess the practicality of implementing AC adsorption in combination with other treat-
ments, as well as using ACs obtained from different sources and produced in various
environmental settings. In contrast, the full-scale use of Granulated Activated Carbon
(GAC) and Powdered Activated Carbon (PAC) has been extensively studied and docu-
mented [70-72]. Additionally, modeling and simulation studies have been conducted to
assess the performance of hybrid systems combining different treatment technologies for
the removal of specific pollutants from wastewater. For instance, a recent study proposed
a hybrid system of a trickle bed reactor and a multistage reverse osmosis process for the
removal of phenol from wastewater [73]. Modeling and simulation studies can provide
valuable insights into the design and optimization of hybrid treatment systems for the
removal of ECs.

Table 13 summarizes the removal efficiencies of certain ECs by PAC and GAC in full-
scale applications [72]. Recently, the detection and treatment of per- and poly-fluoroalkyl
substances (known as PFAS) have become a growing concern, receiving the attention of all
stakeholders including environmental regulators, researchers, and the water industry.

Table 13. Summary of removal efficiencies by PAC and GAC in specific initial concentration.

Initial Powdered

Emerging Contaminants Activated Carbon Rem?val Efﬁdf ney Acti\IIE::!ic;ﬂC(z:ggﬁl?éAC) Removli}lsiElf: clency
(PAC) . Using PAC (%) Concentration GAC (%)
Concentration
Bezafibrate 1300 90 - -
17-Alphaethylestradiol 0.24 4 0.07 83.3 <20 50
17-Beta estradiol 4.68 £ 0.89 99.9 2 >43
Diclofenac NR 96-98 NR >98
Propranolol NR 91-94 - -
Sulfamethoxazole NR 58 NR 90
Clarithromycin NR 88 - -
Carbamazepine NR 92 66 23
Iopromide NR 70 NR >80
Mecoprop NR 65 - -
Bisphenol A 12.60 £ 2.02 53 NR 66
Erythromycin - - 300 £ 200 99.9
Ciproflaxacin - - 130 82.3
Carbamazepine - - NR 23
Nonylphenol - - NR 84
Triclosan - - NR 95
Galaxolide - - NR 79

5.4. Social, Policy, and Economic Barriers

Lee and Jepson (2020) compile published research on the implementation of water
reuse around the world, especially in urban areas. The conceptual framework called PES-
TLE. PESTLE represents six different considerations that are important for water reuse:
Policy, Economic, Social, Technical, Legal /Institutional, and Environmental. Policy barri-
ers include lack of guidelines or policies surrounding water reuse, lack of stakeholder’s
involvement, lack of public trust in government services, and lack of policy openness.
Economic barriers include high capital cost, high operation & maintenance (O&M), re-



Sustainability 2023, 15, 7495

30 of 68

stricted market development, and economic concerns including the possibility of financial
losses and the fixed price of water rates. Social barriers include public perception of risk,
socio-economic, and cultural factors. Technical barriers are poor management, lack of
infrastructure availability, the need of additional treatment or infrastructure, and treatment
technologies” performance. Environmental barriers are health risks and environmental
damage. Legal/Institutional barriers includes lack of institutional support and enforcement
challenges [74,75].

Anderson and Meng (2011) recommend (1) educating stakeholders; (2) collecting
reliable data on industrial and commercial water consumption patterns and water quality
demands; and (3) urging federal, state, regional, and local authorities to implement water
reuse regulations [27].

6. Case Studies of Water Reuse
6.1. Selected Case Studies in the LS.

In this section, we review four case studies of water reuse. These cases represent
prominent implementations of water reuse in the U.S. Other than these four mentioned
case studies, several significant case studies are also discussed and are summarized in
Table 14 [76].

6.1.1. California Case Studies
The Edward C. Little Water Recycling Facility: West Basin Municipal Water District

The Edward C. Little Water Recycling Facility (ECLWRF) in El Segundo, is the first
wastewater recycling plant in the world to create five varieties of “designer” water, includ-
ing Title 22 irrigation water, low pressure boiler feedwater (LPBF), high pressure boiler
feedwater (HPBF), cooling tower water, and seawater barrier/ground water recharge for
indirect potable reuse (IPR). ECLWRF has produced approximately 634 million m? of
recycled water since it began operating. Approximately 52% of West Basin’s recycled water
is provided to refineries, 36% to groundwater seawater barriers, and 12% to irrigation and
other purposes. West Basin was also the first U.S. water agency to create indirect potable
water utilizing innovative microfiltration, reverse osmosis, advanced oxidation by UV light,
and the hydrogen peroxide water purification method.

West Basin implemented water reuse as a solution to address multiple challenges,
including a water demand that exceeded the local supply, an unreliable and restricted
imported water supply, the necessity for a dependable water supply for local industries,
and the support of local authorities in improving the situation [77]. The end users and
treatment technologies for West Basin are shown in Table 15.

The West Basin Municipal Water District has been a leader in the application of
technology to produce water for indirect potable reuse. The West Basin Municipal Water
District adopted microfiltration as a pretreatment step for reverse osmosis and ozone as a
pretreatment before microfiltration. West Basin has also effectively performed low-pressure,
high-intensity UV disinfection and advanced oxidation for groundwater injection (indirect
potable reuse). This technical achievement paves the way for other agencies to pursue
similar treatment processes for IPR.



Sustainability 2023, 15, 7495

31 of 68

Table 14. Water reuse cases in the United States.

Project/Location Plant Capacity Type of Use Benefits Cost/Revenue/Funding
Reduce costs to the
nearby refinery for
process, provide more Capital cost: USD 2.6
secure water supply in million
Hampton Roads Sanitation 15 MGD Industrial drought condition, O&M cost: USD
conserve potable water 135,000-USD 150,000
resources, and reduce the (fiscal year 2003)
nutrient load released to
the river
Maximize drinking water
supply, conserve potable
water by switching
recycled water for
15 MGD and 5.5 Landscape and non-potable uses, and O&M cost for treatment
Irvine Ranch Water District MCD ’ agricultural minimize the mount of  and distribution: USD 6.6
irrigation treated wastewater that million
must be sent to regional
wastewater agency for
disposal through an
ocean outfall
Capital cost: USD 78
Conserve potable water Total million d
Monterey County Water 30 MGD Agricultural for agricultural, reduce dolt.a cost to tTeaic an 1
Recycling Project gricultura sea water intrusion by 40 © 1ve.r to agricultura
to 50% areas: USD 225/ aF—ft
Revenue: USD 6 million
annually
51% cost saving from
potable water rates,
reduce dependency on
San Antonio Water System 1f16 MGD (total Industrial fmd the existing aquifers Capital cost: USD 124
rom 4 plants) commercial supply, reduce cost for million
fertilizer due to nutrients
recovered from
wastewater
Aori Elimination of discharge Capital cost: USD 277
gricultural, . s
commercial and to. gnvuonmentally m1111pn o
i’ sensitive surface waters, O&M and distribution

rapid infiltration
basins (RIB) to
recharge aquifer

demand reduction on
aquifer, and enhanced
aquifer storage

cost: USD 4.8 million
USEPA funding: USD
100 million

Water Conserv II 42 MGD
Pinellas County’s 9 MGD and 33
MGD

Reclaimed Water Program

Reduce cost for potable
water purchases, and
additional potable water
savings

Irrigation of public
access areas

Cost to upgrade WTP:
USD 150 million
Capital cost for water
transmission and
distribution: USD 140
million
Annual O&M cost: USD
1.2 million
Revenue: USD 87 million
Grants from SWFWMD:
USD 28 million




Sustainability 2023, 15, 7495 32 of 68

Table 15. West Basin’s different types of water reuse and their treatment technologies (Source: West
Basin Municipal Water District [WBMWD]).

End Users Treatment Technologies

Non-potable irrigation (residential, commercial,

industrial)—Title 22 HRC, tertiary media filter, Cl disinfection

Groundwater injection for West Coast Basin Seawater Barrier Ozone, MF, RO, UV-AQP, decarbonation, Cl disinfection

Low Pressure Boiler Feed (LPBF) for Chevron
Refinery—Industrial

High Pressure Boiler Feed (HPBF) for Chevron
Refinery—Industrial

Ozone, MF, RO (Single Pass), decarbonation

Ozone, MF, RO (Double Pass), decarbonation

Ammonia-free water for cooling towers at Chevron

Refinery—Industrial BAF
Ammonia-free water for cooling towers at Torrance
. . BAF
Refinery—Industrial
BF water for Torrance Refinery—Industrial MFE, RO (Single Pass), decarbonation
Ammonia-free water for cooling towers at Marathon
. . BAF
Refinery—Industrial
BF water for Marathon Refinery—Industrial MF, RO (Single Pass), decarbonation

Notes: BAF = biologically aerated filter; Cl = chlorine; HRC = high-rate clarifier; MF. microfiltration; RO = reverse
osmosis; UV-AOP = ultraviolet advanced oxidation process.

The Groundwater Replenishment System (GWRS): Orange County Water District

The Groundwater Replenishment System (GWRS) is a joint project between the Orange
County Water District (OCWD) and the Orange County Sanitation District. It is the biggest
water purification facility for indirect potable reuse in the world. GWRS can generate
up to 265,000 m?®/d of high-quality water that can fulfill the supply demands of over
600,000 people. The GWRS employs an advanced treatment process comprising three
stages: membrane filtration (MF), reverse osmosis (RO), and ultraviolet irradiation using
peroxide (UV-A) for advanced oxidation (Figure 4). The GWRS system is capable of
reducing the TDS concentration from 1017 mg/L to as low as 55 mg/L [78] and produces
water quality that exceeds both state and federal regulations for drinking water.

The main drivers behind GWRS are: (1) to satisfy Orange County’s needs for peak
demand (2) to expand water recycling and obtain the benefits through reusing highly
processed water [17]. Public acceptance of indirect potable reuse (IPR) is the main indicator
used by OCWD to evaluate success. The agency managed an active outreach effort to
educate and gain support from local, state, and federal policymakers, business and civic
leaders, health professionals, academia, and environmental supporters.

OCWD and OCSD collaboration overcome the ‘toilet-to-tap” misconception and
earned public support [25]. It continues to be a world leader in IPR and sustainabil-
ity implementation [17]. Singapore designed a smaller-scale IPR project after the GWRS.
OCWD is leading the way for others to obtain public acceptance of recycled water by
injecting recycled water into the drinking water supply [25].



Sustainability 2023, 15, 7495 33 of 68

Flow Equalization

Sodlum MF Geamng

OC San N
Plant No. 1
Secondary
Effluent RO
Break Transfer " ;
Filter Microfiltration Tank Pump Saa” A
Screens Station
* No Anti-Scalant During
0OC San SAR Discharge Event
Plant No. 1
OC San
Ellis Ave.
Interplant Sewer
To Decarbonator Reverse Osmosis Ro F'"s" ’
Barrier ~ €= | e
To Ultraviolet L
K’a‘:;zelgxg; er/ Irradiation System L - Feed Cartridge
re Air Filters
La Palma | ~ System Pump
Spreading [ LA
Basins Sodium
RO Flush Tank Bisulfite To OC San Ellis Ave.
Interplant Sewer
Sodium
Lime RO Flush Bisulfite
To OC San Ocean Outfall
To .
Santa ’:’;a River Peak Flow and Emergency Bypass RO Bypass (SAR only)
0C San Ocean Outfall
FPWB

Figure 4. GWRS treatment process flow diagram [78].

6.2. Arizona Case Study
Scottsdale Water Campus: Scottsdale Water Resources Department

According to Freeman et al. [79], the Scottsdale, Arizona water campus is a complex
water reclamation facility with updated water treatment technology. The average depth of
groundwater in Scottsdale is roughly 150 m (500 feet) [17]. The 141-acre campus consists of
a 50 MGD (190,000 m3/ d) conventional water treatment facility, a 12 MGD (45,000 m3/d)
water reclamation plant, and an advanced water treatment plant. Treatment technologies
adapted are PPL Microfiltration (MF) membrane (U.S. Filter CMF) and polyamide RO [79].
The treatment process flow diagram is depicted in Figure 5. A total of 27 vadose zone
injection wells have been established at the Scottsdale water campus in Scottsdale, Arizona,
to recharge 40,000 m3/d (10 Mgal/d) of RO-treated water [80].

Degas

[ Nitrified Effluent ]—»[ Screen -—I-[ MF -—I-[ RO Lp| Post-treatment

\

MF: Microfiltration
RO: Reverse Osmosis | Recharge wells

Figure 5. Scottsdale Water Campus treatment process flow diagram.

The Scottsdale water campus was the first to deploy vadose zone injection wells
on a wide scale. The facility injects microfiltered surface water into vadose zone wells
and claimed that the RO has not experienced clogging difficulties in 10 years. Microbial



Sustainability 2023, 15, 7495

34 of 68

development can clog a vadose zone injection well; hence, reclaimed water with extra
chlorine residuals of 2 mg/L is also recharged into the same vadose zone injection wells
to avoid microbiological development. When microbial growth clogs the injection well,
chlorine and other cleaning agents will become ineffective in reclaiming the wells [17].

6.3. Florida Case Study
St. Petersburg: St. Petersburg Water Resources Department

According to the Florida Department of Environmental Protection, there are currently
455 wastewater treatment facilities producing effluent that can be reused. These facilities
have a capacity of 2779 MGD and treats 1701 MGD of domestic wastewater [81]. One of
the successful water reuse cases in Florida is the St. Petersburg water reuse case.

St. Petersburg is a residential community on Florida’s west-central coast with a popu-
lation of 250,000. St. Petersburg has no substantial surface or groundwater resources to
supply potable water; therefore, water is sourced from nearby counties. St. Petersburg’s
condition and demanding wastewater discharge regulations led to one of the world’s largest
municipal water reuse systems [82]. The plants have a total rated capacity of 260,000 m?/d,
with treatment capacities varying from 47,000 to 76,000 m3/d (68.4 MGD). The treatment
processes include grit removal, activated sludge biological treatment, secondary clarifica-
tion, chemical coagulation, filtration, and disinfection.

The initial reclaimed water distribution system served golf courses, parks, schools, and
significant business districts. Extensive biological studies in the late 1970s and early 1980s
led to Florida Department of Environmental Protection (FDEP) and the USEPA approval
for expanding the reclaimed water system into residential areas. In 1986, a USD 10 million
system was built to serve limited residential and business areas. Expanding the recovered
water infrastructure has reduced potable water demands. The demand for potable drinking
water has significantly decreased because of the continued expansion of the reclaimed
water infrastructure [17]. The excess recycled water and improperly treated wastewater are
disposed of through ten deep injection wells at four Water Reclamation Plants (WRPs) [82].

Recovered water demand has played a key role in reducing the consumption of potable
water since it was first introduced. The establishment of water reuse infrastructure has re-
sulted in significant economic and environmental benefits. The annual demand for potable
water has been stable, whereas the demand for reclaimed water is continuously increasing.
Furthermore, water reuse has benefited the city utility customers economically [17].

6.4. International Case Studies
6.4.1. Singapore: NEWater

Singapore is a small dense city-state with a total area of 270 square miles, where
approximately 5 million people live. Singapore has a yearly heavy rainfall of 2400 mm.
Aside from its heavy rainfall, Singapore is experiencing water scarcity due to the small
land area capability to collect and retain the rainfall. On the other hand, poor management
of the heavy rainfall can also cause flooding. In 2015, Singapore was declared to be under
severe water stress by the year 2040 by World Water Resources.

Singapore’s main source of water comes from the local catchment process, water
desalination process, and NEWater process to fulfill the water demand in the country [83].
Singapore utilized combined technologies of Microfiltration, Ultrafiltration, Reverse Osmo-
sis, and Ultraviolet disinfection (Figure 6) to produce NEWater. Currently, four NEWater
facilities provide an average of 30% of Singapore’s water consumption; by 2060, this amount
is projected to climb to 55%, at which point NEWater output might reach 440 million im-
perial gallons per day (MGD) [84]. Singapore water reuse products are divided into two
categories: industrial water and NEWater. Industrial water is considered a lower-grade
water that was first introduced in 1996 and used to replace potable water resources for
non-potable use in industries. The term for higher-grade water in Singapore is NEWater.
NEWater is utilized for direct non-potable use (NPDU) and indirect potable use (IPU). The
quality of NEWater surpasses the drinking quality standard set by WHO and U.S EPA [85].



Sustainability 2023, 15, 7495

35 of 68

AL

.i:\ od

WATER
RECLAMATION PLANT

Collection and treatment of
used water in accordance to

REVERSE OSMOSIS

Undesirable contaminants,
including viruses, are removed

TREATED
USED WATER

best industry standards. here. The water at this stage is

high grade water.

v
- TREATMENT IN NEWATER PLANT

MNEWater is ultra-clean,
high-grade recycled water
that is produced using
advanced membrane
technologies. It has
passed more than
150,000 scientific tests

N and is well within the
World Health
MICROFILTRATION / ULTRAVIOLET o
ULTRAFILTRATION DISINFECTION Danintin S

for Drinking-VVater

Quality. It is entirely

wholesome and safe
to drink.

Microsco Eic particles

The water passes through
ultraviolet light, which is capable
of killing both bacteria and
viruses, as an additional safety
measure to guarantee the
purity of NEWater.

including bacteria are
filtered out at this stage.

Figure 6. Singapore NEWater treatment process diagram [86].

Technologies used to produce NEWater are Reverse Osmosis (RO) and Ultraviolet
(UV) disinfection. In 1998, PUB initiated a study to determine if NEWater could be used to
supplement Singapore’s water supply through planned IPU [86]. The study consisted of